
 
BIRZEIT UNIVERSITY 

 
FACULTY OF GRADUATE STUDIES 

 
 
 
 
 
 
 

 
Obstacles and incentives of applying anaerobic technologies 

for sewage treatment in the Mediterranean Region 
 
 
 
 
By 

Mazen Kayed Yahya 
1035303 

 
 
 
 
 
 

 
  
  

Supervisor 
Dr. Nidal Mahmoud 

 
 

 
 
 

Birzeit, 2006 
 



  
  
 

Obstacles and incentives of applying anaerobic technologies 
for sewage treatment in the Mediterranean Region 

 
By 

Mazen Kayed Yahya 
 

This thesis was prepared under the supervision of Dr. Nidal Mahmoud and has been 
approved by all members of the Examination Committee. 
 
 
 
 
 
 
Dr. Nidal Mahmoud 
Chairman of committee 
 
 
 
 
 

…………………………………………… 
 
 

Dr. Rashed Al-Sa,ed 
[...]
Germany, France, Poland, etc), respectively (Soulie and Tremea, 1992). 

 

In the Mediterranean region, the volume of wastewater is increasing. Large areas may 

be supplied with recycled water which may also be used for different other purposes 

depending on the demand, the water characteristics, its suitability, etc. Consequently, 

there is a major potential use of recycled water in the region. It is, however, essential 

that the development of water reuse in agriculture and other sectors be based on 

scientific evidences of its effects on environment and public health. Although several 

studies have been conducted on wastewater quality and for different purposes, at this 

time, there are no regulations of water reuse at Mediterranean level. With the 

development of tourism and Mediterranean food market, there is a need for sharing a 

common rationale for developing water reuse criteria on both sides of the 

Mediterranean. 

 

The Mediterranean region is characterized by common issues related to environmental 

and development problems, in particular, concerning water resources management, 

their development and pollution control. However the two shores (North/East and 

South) of the basin are strongly contrasted and face differently the arising issues. Hot 

and dry summers and mild winters receiving the major part of the annual precipitation 

characterize the "Mediterranean" climate. Rainfall is unevenly distributed (in space 

and time). Moreover, the whole basin or parts of it are experiencing drought episodes 

in a more or less regular pattern with unpredictable successions of dry years which 

may seriously worsen the situation. 

 

According to the Blue Plan (Margeta and Vallee, 2000), renewable water resources 

are very unequally shared across the Mediterranean basin with around 72% located in 

  21



North (Spain, France and Monaco, Italy, Malta, Bosnia-Herzegovina, Croatia, 

Slovenia, R.F. of Yugoslavia, Albania, and Greece), 23% in the East (Turkey, Cyprus, 

Syria, Lebanon, Israel, Palestinian Territories of Gaza and the West Bank, and 

Jordan), and 5% in the South (Egypt, Libya, Tunisia, Algeria, and Morocco). 
      
Natural and renewable water resources are unequally distributed between 

Mediterranean countries with the rich North and the poor to extremely poor South and 

East. But within each country water resources are also unequally distributed. In Spain, 

81% of resources are located in the Northern half of the country; in Tunisia, the North 

provides the 80% of the country’s water resources; in Algeria, 75% of renewable 

resources are concentrated in 6% of the land in the Mediterranean coastal border. The 

hydrographic basins are broken up and also several basins are crossed by national 

borders, making the resource common to several countries. Furthermore, some 

considerable water volumes stored in large deep aquifers in Libya, Tunisia, Egypt, 

and Algeria are non-renewable resources and their use is consequently not sustainable 

(Kayamanidou, 1998). Several characteristics of the Mediterranean countries are 

shown in Table (2.4) for the years 2005 and 2025. In terms of population, the annual 

availability of water resources per capita is very imbalanced. 

 
Table (2.4): Several characteristics of the Mediterranean countries 
 

Country Surface 
area 
(km2) 
 

Total 
Pop- 
ulation 
(x1000) 
2005 
2025 

Population 
growth 
rate 
(annual %) 
2005 
2025 
 

Urban 
Pop- 
ulation 
(%) 
2005 
2025 

Rural 
Population 
(%) 
2005 
2025 

Urban ** 
water 
supply 
cover- 
age (%) 
2005 
 

Rural ** 
water 
supply 
cover- 
age (%) 
2005 
 

Urban ** 
sanitation 
coverage 
(%) 
2005 
 

Rural ** 
sanitation 
coverage 
(%) 
2005 
 

Algeria 
 

2.4 
million 
 

32 877 
42 429 
 

1.56 
0.94 
 

(60.0) 
(70.3) 
 

(40.1) 
(29.7) 
 

98 88 90 74 

Cyprus 
 

9,250.0 
 

813 
892 
 

0.61 
0.28 
 

(69.5) 
(74.7) 
 

(30.5) 
(25.3) 
 

100 100 100 100 

Egypt 
 

1.0 
million 
 

74 878 
103 165 
 

1.96 
1.26 
 

(42.3) 
(50.7) 
 

(57.7) 
(49.3 
 

96 94 98 91 

 
France 
 

 
551.5 
thousand 
 

 
60 711 
64 165 
 

 
0.38 
0.18 
 

 
(76.7) 
(81.7) 
 

 
(23.3) 
(18.3) 
 

 
- 

 
- 

 
- 

 
- 

Greece 
 

132.0 
thousand 
 

10 978 
10 707 
 

0.03 
 

(61.4) 
(70.1) 
 

(38.6) 
(29.9) 
 

- - - - 

  22



Israel 
 

21,060.0 
 

6 685 
8 598 

 (91.7) 
(93.1) 
 

(8.3) 
(6.9) 
 

- - - - 

Italy 301.3 
thousand 

57 253 
52 939 
 

 (67.5) 
(72.3) 
 

(32,5) 
(27.7) 
 

- - - - 

Jordan 
 

89,210.0 
 

5 750 
8 116 
 

 (79.3) 
(83.4) 
 

(20.7) 
(16.6) 
 

100 84 100 98 

Lebanon 
 

10,400.0 
 

3 761 
4 554 
 

 (88.0) 
(91.4) 
 

(12.0) 
(8.6) 
 

100 100 100 100 

Libya 
 

1.8 
million 
 

5 768 
7 785 
 

 (86.9) 
(90.5) 
 

(13.1) 
 (9.5) 
 

72 68 97 96 

Malta 
 

320.0 
 

397 
418 
 

 (92.1) 
(94.6) 
 

(7.9) 
(5.4) 
 

100 100 100 100 

Morocco 
 

446.6 
thousand 
 

31 564 
40 721 
 

 (58.8) 
(70.1) 
 

(41.2) 
(29.9) 
 

100 58 100 42 

Occupied 
Palestinian 
territories* 
 

6,620.0 
 

3 635 
(2003) 

3.6 
 

- 
 

- 
 

- - - - 

Portugal 
 

91,980.0 
 

10 080 
9 83 
 

 (55.6) 
(66.1) 
 

(44.4) 
(33.9) 
 

- - - - 

Spain 
 

506.0 
thousand 
 

41 184 
40 369 
 

 (76.7) 
(80.4) 
 

(23.3) 
(19.6) 
 

- - - - 

Syria 
 

185.2 
thousand 
 

18 650 
26 979 
 

 (50.3) 
(56.8) 
 

(49.7) 
(43.2) 
 

94 64 98 81 

Tunisia 
 

163.6 
thousand 
 

10 042 
12 037 
 

 (64.4) 
(72.4) 
 

(35.6) 
(27.6) 
 

- - - - 

Turkey 
 

774.8 
thousand 
 

73 302 
88 995 
 

 (67.3) 
(75.9) 
 

(32.7) 
(24.1) 

82 84 98 70 

 
Source: World Population Prospects: The 2002 Revision (United Nations, Population Division) and 

World Development Indicators database, World Bank, April 2004, 

*Source: CIA World Fact book, December 2003 and The Palestinian Central Bureau of Statistics, 

September 2003 

**Source: World population prospects: 1998 revision. New York, United Nations, Department of 

Economic and Social Affairs, Population Division, 1999.Global Water Supply and Sanitation 

Assessment 2000 Report, World Health Organization (WHO) and United Nations International 

Children’s Emergency Fund (UNICEF). 

 

 

 

 

  23



2.7 EXISTING WASTEWATER TREATMENT TECHNOLOGIES IN THE 

MEDITERRANEAN REGION 

Generally speaking most of the countries in the region do not have specific national 

standards for wastewater treatment technologies (UNEP, 2000). The following 

conventional methods are used: 

• Activated sludge plants  

• Trickling filters  

• Aerated lagoons  

• Oxidization ponds or waste stabilization ponds  

 

In Egypt, the number of treatment plants are increasing; from 22 treatment plants in 

1992 treating about 650 million cubic meter per year to a potential of 123 plants 

treating about 4.9 billion cubic meters per year in 2005. Two major treatment plants 

(one is oxidation pond and the other is activated sludge) are completed for Cairo West 

and Cairo East. They are operating at very good efficiencies. Alexandria, being the 

second largest city, has a new activated sludge treatment plant with a capacity of 1.3 

million cubic meters per day. Most of major cities will have wastewater treatment 

plants with priority given to coastal and tourist cities like Matrouh, Luxur and the new 

town in the Red Sea. Other cities in the new developed land (Sina and New Valley) 

do not have treatment facilities since they rely on septic tanks. The treatment plants of 

the industrial cities (10th of Ramadan and 6th of October) are oxidation ponds 

designed to meet domestic wastewater plus the effluent of the industrial plant (of 

acceptable standards). In Egypt, although the use of waste stabilization ponds is 

increasing, activated sludge method is still the most common method (UNEP, 2003). 

 

In Jordan, since 1930, waste-water collection in Jordan had been restricted to the town 

of Salt, where primitive physical devices such as septic tanks and cesspits were in use. 

Effluent from these was often discharged to gardens, resulting in environmental 

problems such as groundwater pollution. As population increased, modern technology 

was introduced to collect and treat wastewater. Currently, there are nearly 20 treatment 

plants around the country, including two that are scheduled to be put into service in the 

near future. Table (2.5) shows some characteristics of the existing wastewater treatment 

plants in the country (UN, 2003) 

  24



 
Table (2.5): Wastewater treatment plants in Jordan (1999) (UN, 2003) 
No. WWTP Year of 

operation 
Treatment 
system 

Design capacity 
(m3/d)

Inflow av. 
In 2000 (m3/d) 

1 Abu Nuseir 1986 OD+ RBC 4,000 1,411 
2 Al-Samra 1985 L 68,000 166,844 
3 Aqaba 1987 L 9,000 8,774 
4 Baq,a 1988 TF 6,000 10,284 
5 Central Irbid 1987 TF + AS 11,023 4,612 
6 Fuheis 1997 AS 2,400 1,019 
7 Jerash 1983 EA 3,500 1,603 
8 Karak 1988 TF 786 1,146 
9 Kufranja 1989 TF 1,900 1,734 
10 Ma,an 1989 L 1,590 1,738 
11 Madaba 1989 L 2,000 3,609 
12 Mafraq 1988 L 1,800 1,1,933 
13 Ramtha 1987 L 1,920 2,174 
14 Salt 1981 EA 7,600 3,166 
15 Tafila 1988 TF 800 851 
16 Wadi Seer 1997 L+aeration 4,000 5,993 
17 Wadi Arab 1999 AS 22,000 914 
AS: activated sludge; OD: oxidation ditch; EA: extended aeration; AL: aerated 
lagoon; RBC: rotating biological contactor; TF: trickling filter. 
 

Furthermore, 56 per cent of the population of Jordan, i.e. some 2.5 million people, is 

connected to the wastewater collection network, including 50 per cent of the country’s 

urban population (UN, 2003) 

 

The largest one is serving Greater Amman and Zarqa district with a population of 1.5 

million inhabitants. Al Samra waste stabilization ponds (WSP) were designed for a 

capacity of 68,000m3/day. Al Samra WSP were receiving influent and organic loading 

far in excess (2.5 times) of the designed capacity. The plant consists of three trains; 

each has two anaerobic ponds, four facultative ponds and four maturation ponds. In 

spite of the excessive loading with respect to the design parameters, the removal 

efficiency of BOD and TSS at the facilities has declined only slightly. This situation 

is attributed to the fact that facultative (and probably maturation ponds) are acting 

anaerobically, producing offensive odors and impacting several kilometers of the area 

around the facility. Al Samra effluent BOD, COD, and TSS do not meet the Jordanian 

standard for the discharge of effluent to wadis. The government has completed a study 

(Herza 1997) for the rehabilitation, expansion and development of existing 

wastewater system in Amman- Zarqa basin area to treat about 600 m3/d by the year 

  25



2020. For the rest of the country, Table (2.5) illustrates some information on the 

different operating wastewater treatment plants. By comparing the design inflow to 

the actual inflow it is clear that 7 out 14 plants are operating under hydraulic and 

organic overloading (UNEP, 2003). A partial view of Al Samra wastewater treatment 

plant is shown below in Figure (2.4). 

 
Figure (2.4): Partial view of the Al Samra WSP, Amman. In the foreground are some 
of the olive trees, the harvest from which pays towards the O&M costs of the pond 
system 
 

In Lebanon, Domestic wastewater management is one of the greatest headaches of 

Lebanese municipalities and concerned ministries. On population pressures, Lebanon 

generates an estimated 249 Mm3 of wastewater per year, with a total BOD load of 

99,960 tones. In addition, industries generate an estimated 43 Mm3 of wastewater per 

year. During the reconstruction period following the 15 year civil war, the 

government has completed a preliminary treatment plant in Beirut with a design 

capacity of 170,000m3/day. Beirut treatment facilities employ screening, grit removal 

and settling. However, the infrastructure in sewer pipeline system has not been 

completed to connect all the city households to the treatment plant (UNEP, 2003) 

  

Wastewater management is expensive! It requires adequate collection and treatment 

of wastewater, and disposal of treated effluent and sludge. To date, while significant 

improvements are being made to the sewer network, little has been achieved in terms 

of wastewater treatment. Nevertheless, several wastewater treatment plants are 

expected to become operational over the coming years. 

 

  26



Thirty-five wastewater treatment plants (WWTPs) are planned for the near future; the 

government of Lebanon (GOL) initiated the construction of seven wastewater 

treatment plants in 2001: Saida, Chekka, Batroun, Jbeil, Chouf coastal area, Baalbeck 

and Nabatiyeh; 18 for which funding has been approved and are in the preparatory 

stage; and 10 for which no funding has yet been secured (see Table (2.6). The only 

large-scale WWTP that is operational at the present time is the Ghadir plant, south of 

Beirut, which provides only preliminary treatment, namely grit and scum removal. An 

exploratory study is being conducted on the economic feasibility of upgrading the 

Ghadir WWTP to provide secondary treatment before discharge into the sea (Ministry 

of Environment of Lebanon, 2001). 

 

Table (2.6): Implementation Status of Wastewater treatment Plants in Lebanon 

Implementation status  
Location/name  Under Execution 

 
Under Preparation 
 

No Funding Secured 

Jebrayal   X 

Abdeh   X 

Michmich  X  

Bakhoun  X  

Tripoli  X  

Becharre   X 

Hasroun   X 

Amioun   X 

Chekka X X   

Batroun X   

Jbeil X X   

Kartaba  X  

Khanchara   X 

Haraje  X  

Kesrouane/Tabarja   X 

Dora   X 

Ghadir   X 

Chouf coastal area X   

Mazraat el Chouf  X  

Saida X   

Sour   X 

Hermel  X  

  27



Laboue  X  

Yammouneh  X  

Baalbeck X   

Zahle  X  

Aanjar  X  

Jib Jinnine/Deir Tahnich  X  

Karoun  X  

Sohmor/Yohmor  X  

Hasbaya  X  

Jbaa  X  

Nabatiyeh X   

Shakra  X  

Bint Jbeil  X  

Source: Ministry of Environment, State of the Environment Report 2001. 

 

In the absence of operational wastewater treatment plants, effluent from coastal 

communities is discharged into the sea, while effluent from inland communities is 

disposed of in rivers, streams, dry river beds, on open land or underground through 

dry wells. There are approximately 53 outfalls along the coast. Most outfalls extend 

only a couple of meters or terminate at the surface of the water; thus, there is no 

submersed outfall and thus no effective dilution of waste-water. The Ghadir outfall, 

however, is a submersed pipeline 1,200 millimeters in diameter which extends 2.6 

kilometers out into the Mediterranean Sea. The outlet point is approximately 60 

meters deep, and consequently the wastewater is adequately diluted. Delays in the 

construction of waste-water works in various parts of the country have prompted a 

number of municipalities and local communities to make their own arrangements with 

the technical and financial support of non-governmental organizations (NGOs) that 

secure funding through international donors such as the United States Agency for 

International Development (USAID). Thirteen small community-level wastewater 

treatment plants became operational in this way in 2001. Most of these provide 

secondary treatment, producing water that is suitable for irrigation (Ministry of 

Environment of Lebanon, 2001). 

 

 In the West Asia region (Jordan, Lebanon, Egypt, Syria and Palestine), a diverse 

range of technologies are used in various countries ranging from conventional 

  28



wastewater treatment methods and wastewater stabilization ponds in large 

communities to small-scale treatment technologies in small communities. Most of 

these treatment plants are overloaded due to uncontrolled population growth coupled 

with the slow development of new treatment facilities, available technologies that are 

used in the region are grouped under two categories; (i) large scale technologies and 

(ii) community scale technologies. (UNEP, 2003) 

 

In Tunisia, sanitation coverage in the sewered cities is about 78%, which is 61% of 